
Model T32719 (Mfd. Since 06/21) -23-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

1

1

1 1

1

1

1 2

2 22

2

2

3455

6

6
6

67

89

10

12

14 14
13 1315 15

16

17 17

1818

19

20

21

22

23
24

25 26 27

1

SECTION 7: PARTS

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT32719001 HEX NUT M16-2 15 PT32719015 ECCENTRIC SHAFT
2 PT32719002 FLAT WASHER 16MM 16 PT32719016 STAND
3 PT32719003 HANDLE (RIGHT) 17 PT32719017 BUSHING
4 PT32719004 SWIVEL ROD (RIGHT) 18 PT32719018 BENDING LEAF PIVOT SHAFT
5 PT32719005 FLAT WASHER 16MM 19 PT32719019 BENDING LEAF
6 PT32719006 CAP SCREW M6-1 X 16 20 PT32719020 BENDING BLOCK
7 PT32719007 CLAMPING LEAF 21 PT32719021 HEX BOLT M12-1.75 X 20
8 PT32719008 SWIVEL ROD (LEFT) 22 PT32719022 WRENCH 17 X 19MM OPEN-ENDS
9 PT32719009 HANDLE (LEFT) 23 PT32719023 HEX WRENCH 5MM
10 PT32719010 TOE CLAMP M10-1.5 24 PT32719024 HEX WRENCH 8MM
12 PT32719012 CAP SCREW M10-1.5 X 25 25 PT32719025 CLAMPING FINGER 4"
13 PT32719013 ROLL PIN 4 X 30 26 PT32719026 CLAMPING FINGER 3"
14 PT32719014 PIVOT SHAFT 27 PT32719027 CLAMPING FINGER 2"

Main



-24- Model T32719 (Mfd. Since 06/21)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown 
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

Labels & Cosmetics
MODEL T32719

36" BENCHTOP PAN & BOX BRAKE
Specifications WARNING!

Max. Workpiece Thickness: 16 Ga. 
(Mild Steel)

Max. Workpiece Width: 36"
Min. Reverse Bend: ??"
Max. Pan Depth: ??"
Bending Range: 0˚–135˚
Weight: 180 lbs. 

Date

 S/N

Mfd. for Grizzly in China

To reduce risk of serious personal injury when using:
 1. Read and understand manual before using.
 2. Always wear approved eye protection and leather gloves.
 3. Secure brake to floor before using.
 4. Chamfer and deburr sharp metal edges before bending.
 5. Do not exceed rated capacity.
 6. Do not use breaker bar to gain leverage.
 7. Do not bend wire or nails.
 8. Always keep hands and fingers away from clamping block and 

bending fingers when raising/lowering bending leaf.
 9. Do not operate under influence of drugs or alcohol, or when tired.
 10. Prevent unauthorized use by children or untrained users.

PINCH
HAZARD!

Keep hands/fingers 
clear of clamping and 
bending blocks during 
operation.

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING!
EYE INJURY

HAZARD!
Always wear safety 
glasses when using 
this machine.

T32719

LACERATION
HAZARD!

Chamfer and deburr 
sharp metal edges 
before bending.

CAUTION

101 102 103 104 105

106
107

REF PART # DESCRIPTION REF PART # DESCRIPTION
101 PT32719101 READ MANUAL LABEL 105 PT32719105 LACERATION HAZARD LABEL
102 PT32719102 WEAR GLASSES LABEL 106 PT32719106 MODEL NUMBER LABEL
103 PT32719103 MACHINE ID LABEL 107 PT32719107 TOUCH-UP PAINT, GRIZZLY GREEN
104 PT32719104 PINCH HAZARD LABEL


